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TREATMENT 

GOOD 

l2 GUIDED BEND TEST 

GOOD 

* 2 
TC:Thread Coupling 

*11 DlMENSlON TEST 

GOOD 

WEIGHT 

(KG) 

18.257 

40.572 

87,906 

169,806 

28.815 

24.313 

25,213 

NOTE 1 * 1 Type of plpe End af 
EB:ERW Black End ( RB:SAW Black 

3-112' X 0.216" X 21.000' 

3-112" X 0.216' X 42.000' 

8-518" X 0.322" X 21.000' 

8-518' X 0.322" X 42.000' 

24' X 0.375' X 21.000' 

H EAT 

a 5 G:GOOD r(6 L:Longitudinal 9H9@. T:Transvene S9gS r(7 B:Base Metal PXIV. W:Wetd Part %a 9 

1 8  H:HeatíLadle) Anaiysls lE!tq, P.Product Analysls BIH!Ea!. WP:Weld Product Analysis 4ElV RIB2* S 9  CEQ=C+Mn/6+(Ni+Cu)/lS+(Cr+Mo+V)/5 531 #&@ 

* 10:Heat Treatment Olk121 r( 11 Visuel & Dlemenslon Test 8Q! 5tl R1 +&!ES r( 12 FlattenlnglEkndlGuided Bend Test P! %/w=IzgAI 

r( 13:Revene Fiattenlng Test E! 3 Al l r( 14 Flaring Test 84 Al l 1( 15 Nondesbuctive Test Bliü3i ES 

r( 16:Resldual Magnetlsrn Test eSAQhlH r( 17:Crush Test SShll r( l8:Dritt Test %SAlé1 N t9:Flanpe Test SE Al Al l 

w( 19 FLANGE TEST 
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NB:Norimlnal 0ore S8 a. 

VISUAL 

NOTE 2 SPEC YEAR - API 2004lASTM 2006lASME 2004 
NACE MR-0175 

E ase %e! 32ai P ~ ~ J B O P  PSPIUU. 
WE HEREBY CERTlFY THAT MATERIAL DESCRIBE0 HERElN HAS BEEN ACCEPTED IN ACCORDANCE WITH THE PRESCRIBED SPEClFlCATlON ANO ORDER 

RG:Roli Growing 
VG:Vlctaullc Groovlng ' 

PC:Plain End + Coupled 

PB:Plain End + Bevel End 

8D:0e11 End 

EA:EAW Anmealing 1 RG:SAW Galvanizing 
EG:ERW Geivanizind RS:SAW Sprlal 

98Algl 
HYDRO- 
STATIC 
TEST 

EC:ERW Black Thre 
ed 
ED:ERW Oaivanizlng 
Thread 
EN:ERW Gahranlzlng 
Scaffoldlng 

RBI?!B 
H ~ T  NO. 

J10217 

J10182 

H18572 

H18573 

C821749 

C821999 

C822225 

BEND. 

PSI 

3.000 

3.000 

1.350 

1.350 

1.180 

1.180 

1.180 
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0D:Outside Diameter 

PE:Plaln End 

BE:Bevel 

TE:Thread End 
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G 

G 

G 
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(E.C.TIU.T) 
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(Gage Length : 2 INCH) 
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Mn 

322 

18.W 

314 

45.500 

384 

55.400 
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4.000 
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&.m0 
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~ 1 0 0 0  x 100 
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w d  
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:& 
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68.800 
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m . m  
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66.800 

452 

65.400 
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# 19 FLANGE TEST 

as 
HARD - 
NESS 

HV 
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WEGHT 
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0 

S3 Al gl 
IMPACT TEST 

INSPECTION MANAGER 

r 18 DRIU TEST 

BPI(M:Meter. F:Feet, I:lnch) 

( 

a 4 
OIUM 

ABSOR- 
BED 

ENERGY 

JOULE 

aaan 
HEAT NO. 

C832374 

C832377- 

S033005 

C) 

@ $u: 
% 

SPLU 

TEST 

FIATTENING. BEND. 
GUIDED BEND TEST 

GOOD 

ñ 2  

U BN gl TENSILE TEST 
(Gage Length : 2 INCH) 

:Es 

13 R-FIATTENING 
TEST 

NB:Norlminal Bore BQlg. 

HEAT 
TREATMENT 

GOOD 

ñ 5  G:GOOD S 6  L.Longltudinal S@!#@, T:Transverse %BIS' N7 8:Base Metal PUF. W:Weld Part % Y 9  

ñ 8  H:Heat(Ladle) Analysls le**. P:Product Analysis a%E@. WP:Weld Product Analysls ?ikdr aI%*q N 9 cEQ=C+M~/~+(NI+CU)/I 5+(Cr+Mo+V)/5 w@*% 

ñ 1O:Heat Treatment PIH U N 1 1  Visual & Diernension Test %e) S X14&!AI N 12 Flattening/BendlGulded Bend Test 43 %( /@=/S91 Al 

ln 13:Reverse Flattenlng Test 84 Al l 11 14 Flarlng Test aqhl  ñ 15 Nondestructive Test ~ l a a  

ñ 16:Resldual Magnetlsm Test B#A3AIBI l7:Crush Test S g t N g  N 18:Drlft Test Z!bAlw ñ 19:Flange Test UZ A Al B1 

4 b  
YPE 
OF 

:LE 

S 1  

B BE 

w!!d*(%) 
CHEMlCAL COMPOSITION +SAIF?i 

HYDRO- 
STATIC 
TEST 

*5  

VISUAL & 
DlMENSlON TEST 

GOOO 

]NOTE 2 + SPEC YEAR - API 2004lASTM 2006/ASME 2004 1 

TC:Thread Couplino 
RG:Roll Groovlng 
VG:Vlctaullc Groovlng 

PC:Plain End + Coupled 

PB:Plain End + Bevel End 

BD:Bell End 

' EB:ERW Black End 1 RB:SAW Black 
EA:ERW Anmealina 1 RG:SAW Gahranlzlng 

" 

o:$! 

(PCS) 

56 

10 

3 

1.321 

Q!! 
&! 
S 

E.L 

% 

::y: 
STRENGTH 

PSI 

1.180 

1,180 

1.180 

NOTE 1 ñ 1 T m  of pipe End E S  

EG.ERW Galvanbina 
EC:ERW Bleck Thre 
ad 
ED:ERW Galvanizing 
Thread 
EN-ERW Galvanizlng 
~6affoldlng 

WEIGHT 

(KG) 

50.427 

9.005 

5.403 

459.71 7 

, 
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G 

G 

G 

a 17 CRUSH TEST 

~4 Un& 

14 
DlMENSlON 

pla x +DI x 3401 
(OUTDU x THlCK x LENGTH) 

*2 W 3 N 4  

RS:SAW Sprial 

PE:Plain 

BE End 

TE:Thread End 

Nb C 

PlBa'Z 
TENSILE 

sTRWGTH 

S 16 R.M.T 

GOOD 

I:lnch) 

14 FIARING 
TEST 

0D:Outslde Dlameter 

N6 

Ni 

N7 

M6 

38 

39 

38 

N 15 TEST (E.C.T/U.T) 

GOOD 

ñ 3  Unit YPI(M:mm. 

24' X 0.375" X 42.000' 

TOTAL -, 

xlOOO 

Ai 

S8 

S1 

",' 
Mpa/PSI 

71.100 

507 

73.000 

482 

89,700 

493 

71.100 

44.000 

320 

48WO 

305 

44.000 

31 0 

45.500 

CEQ 
N9 

Cr 

66.W 

485 

71.100 

460 

66.m 

479 

68.700 

Mn Mo 

XlOO 
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18 

16 

18 

V 

XlOOO 

TI S 

x 100 
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